
, r-a,,ffi
8:General:0471-2312910'2318153'231815423l8l55Chairman 

23l8150MemberSecretary:2318151

Rmail:ms'kspcb@gov 
inFAx:04?l -231s134'23lsl5'2 

-^- 
*ti'www't<eralapcb'nic'in

KERAI,AS trATE POLLUE I ONCONtrROLBOARD

PattomP'O',Thiruvananthapuram-6g 
5004

Datel71t112022

PCB/HO/EE3AvIPR/ 1 0 I 2022

From
The Member Socretary

To
The SecretarY

Ministry of Jal shakthi'

Department of Water Resources' River Developrnent

& Gangafejwenation' Shram Shakti Bhawan'

RafiMarg, New Delhi- 1 1 000 1

Sub:.ForwardingMonthlyProgressReportforthemonthofseptember2022-reg.

Ref:-orderoftheHon,bleNGTinthematterofo'A.No.673120t8

sir' 
lin revised format

Kind attention is invited to the subject matter. The report preparec
[...]
, District Panchayath,

MalappLrrarn

0.200 At DPR Stage DPR returned to
LSGI (Reminded

LSGI to take action.)

3111212022

24 200 KLD Sewage

Treatment Plant -

Mattannur

Municipality

- Reg

0.2 At DPR stage DPR returned to

LSGI



Under technical

scrutiny
At DPR Stage

2OO KLD
Wastewater

treatment Plant
at Tata Trust

Govt Hospital,

Kasargod
3U1212022TS

lssued

on

17l0812

022

At DPR Stage190 KLD STP at

Pathanapuram

Market and

Shopping Mall

3111212022DPR returned to

LSGI
At DPR StageGeneral Hospital,

Irinjalakuda

Municipality,
Thrissur (PRS)

Tendering stage
135 KLD
Capacity

decentralized

sullage Treatment

plant at Uppala

Town MangalPadi,

3111212022

Pazhayangadi, Kannur
To be cancelled:
* The proposed land

is falling under the

Wet Land categorY.

Special sanction is

required from the Govt.

for constructing

the septage Plant on

the proposed land.

. In the meeting held bY

the Chief

Secretary on26105122

the KWA was

directed to take uP the

project for

cotreatment of
septage under RKI

I instead of
the AMRU'l'.
. AccordinglY, I(WA

has taken uP

theproject lbr co-

treatlnent of sePtage

in the

existing 3 MLD STP

under RKI

The 30IhSHPSC held on

05107122 decided to

FSTP at

Chakkumkan dam,

Guruvayur

Municipality,
'fhrissr"rr (AMRUT)

Vide letter dated

the

ry, Guruvayur

informed that the

uncil held on

30108122 has not

to cancel the

plant work

want of (a)

ecision on who will
the expense

incurred for the work

far & (b) decision

the fund to be

lized for buying

vehicles &
lated equiPment'

matter is to be

laced in the next

HPSC.



cancel the septage plant
work

FSTP at

Ramavarmapuram

, Thrissur
(AMRUT) (PRS)

0.1 MLD
To be retendered:
. The Contractor

had requested

the ULB
to relieve them from
the project citing
reasons like financial
crisis and increase in
material & labour cost
due to Covid
pandemic.

. The Council held
on29101122

decided to
retender the work
(TSP limited
competitive

tender).
. The estimate recast as

per DSR-2018 is

to be approved The
corrected estimate
&details were submitted to
CE, LSGD office on
20t08/22.

. The corrected

estimate is under
scrutiny at CE,
LSGD office.

31.03.2023

at Yakkara,

Municipality

.1MLD ection notice issued but

,be executed:

The Cabinet Meeting of
he Govt. held

02/02122 decided to allow
Cents of

and inside Palakkad

edical College
)ampus for the construction
f the septage

lant. Govt. Order, dated

issued by Revenue Dept.
locating 70

of land for the work.
* The Contractor informed
ide letter
ated 31/03/22 that they are
:willing to
ahead with the work due

isis & increase in material

to Covid pandemic.

Hon'High

judgment is awaited

LB to decide the

1.03.2023



* Counter affidavit is to be

filed by the

ULB regarding the petitions

(wPC-14660/

2022 &. WPC- 15105/ 2022)

filed in the

Hon' High Court against the

construction

of the Septage Plant.
* The Council held on

12107 122 decided to

take further action based on

the.judgment of the Hon'

High Court.

33 FSTP at Chellora,

Kannur

Corporation
(AMRUT)

0.1 MLD
To be retendered:
*l-egacy waste durnped

at the proposed location

to be removed for
starting physical

works.The legacy waste

removal work is to be

started.

. The Council held

on26104122

decided to relieve

the Contractor

from the Septage

Plant work as they

were not willing
to take up the

works.
. Septage Plant work

is to be retendered

after

revision of estimate as

per DSR-2018. Recast

estimate was sent from

the ULB to CE, LSGD

oftlce on 04108122 lor

approval.

* Legacy wastel

removal workl

started but held upl

due to interrnittentl

rains. I

* The recast 
I

estirnate is 
I

under l

scrutiny at 
I

cE. LSCD 
l

office I

31.03.2023

34 CHC

Kilimanoor,
Kilimanoor
Block
Panchayath,

Trivandrum

0.096 MLD At DPR Stage DPR

returned

to LSGI.

3111212022

35 FSTP at

Varkala
Municipality,
Thiruvanant ha

puram

(IMPACT
r(ERALA Ltd)

50 KLD

Septage

TP

RKI issued AS on

28 I 21 2022. Municipal ity
applied for PCB NOC,

Fire NOC and

Structural

scrutiny. PCB NOC

DPR approved by

RKI.

3111212022



received on21.05.22.

' The status of compliance of remaining STPs less than 30 KLD is attached as enclosure 1.

IV.Details of Industrial Pollution:

. Total registered industrial and non industrial units - 1,25,142

' 49560 consents issued from2020 onwards- More industries are brought under consent

purview

. 11551effluent generating units (large and medium:298; Small scale- 11,253) (as per

dossier)

Primary Treatment facility provided in the units.

OCEMS facility is provided in the Red Large Industries

OCEMS facility provided in 39 industries and the results are linked to the SPCB/CPCB
servers. In case ofexceedance follow up is done.

Quantity of effluent generated from the industries in MLD: 168.76g

Quantity of Hazardous Sludge generated from the Industries in TpA :25g4.572

For industrial units ETP is provided.

Number of industrial units connected to CETP: As per the available data-64 nos

Number and total capacity of CETPs (details of existing/under construction /proposed)

I. 9 nos of CETPs are functional (Total Capacity - 10.145 MLD), I CETP having capacity 0.25
MLD not operational due to non availability of waste water.

II. Proposed cETPs -3 nos. (Total capacity- 4 MLD). I cETp having capacity 1

MLD is under construction

a

a

a

4.1.Details of existing/under cgnstruction/proposed cETps in the State

N

o

CETP location CETP Installed
capacity

CETP
Utilisation
capacity

Operational Status

OPERATIONAL

I Kinfra Apparel Park, St. Xavier's
College P.O, Thumba,
Thiruvananthapuram

4.5ML
D 4.5MLD

Operational

2
CETP, KINFRA,
Elamannoor,

Pathanamthitta

O.22MLD
Started operation ( Board

has issued Consent to
Operate on 25,02.2022)



4 Sea Food Park (lndia) Ltd., Aroor,

Alappuzha
0.3 MLD 0.3 IVILD

Operational. Dis charge

from 10 seafood units is

treated in this CETP

which is in operation&

connected to OCEMS

with 4 parameters is in

5 SEZ, Kakkanad,

Cochin Special

Economic Zone

Ernakulam

1.6ML
D

I.6MLD
Working

6 Kinfra Small Industries Park

Nellad, Mazhuvanoor,

Ernakularn - 686 721
O.4ML

D
O.4MLD

Operational
(Parameters

complied with

stundards

stipuluted except

sulphides )
7 Rubber Park India Private Limited,

CommonEffl uent Treatment Plant, 2A,

l(audileeyarn, Rubber Park,

Valayanch irangara, Ernakularn -
683s56

0.25 MLD

0.25 ML,D

Operational(Para

melers complied

witlt stunclards

stipulated)

8 Kinfra Techno Industrial Park,

KakkancheryChelambara P.O,

Malappuram
0.675

MLD
0.67sMLD

Operalional(Para

meters complied

witlt standurds

stipulated)

9 Kinfia Textile Centre, Nadukani,

Pallivayal P.O, Thaliparambu, Kannur

670 t42

0.2

MLD
0.2 MLD

Operational(Pura
meters complied

with standards

stipulated)

NOT OPERATTONAL

10

KSIDC, Valiyavelicham,
Kuthuparamba

Kannur

0.25 MLD

Not Operational due

to non availability of
waste water

UNDER CONSTRUCTION

lt
CSEZ, I(akkanad, Cochin Special Economic

Zone Ernakulam
I

MLD

Under
Construction

PROPOSED

1

2 CETP, Chandiroor
lst phase 1.5

MI.D 2"'phase
1.5MLD

Not started any

construction
activities.Only land

provided by society

.Rs 300lakhs was

issued by the board
for the

implementation.But
the project not get

started and the
amount was also not

get refunded to the

Board.



I

3 CETP, Industrial deparlment,Aroor
More than

IOOKLD
Proposed CETP

land not get

acquired by DIC
from JIS

International
Exports Pvt Ltd

(cold

store).Capacity not
get finalized by

Industrial
department.Work

allotted to
KITCO.There is

case in High
Court

regarding
land

acquisition.

Pathanamthitta District-Major Effluent generating units

st.

N

o.

lndustry Type

Consumpt
ion of

water in
MLD

Efflue
nt

quanti

ty in
MLD

Mode
of

dispos

al

ETP Units
Date of

monitori
ng

Limiting
Standards

Latest
analysis

report

Conforming
to Standards
or ilot if not
steps taken

I

IMAGE
(INDIAN

MEDICAL
ASSOCIATI Common

0.48 0.13 Reuse

Coagulation tank,
primary settling
tank, aeration tank,
secondary settling
tank, pressure sand
filter, activated
carbon filter,
chlorination tank,
ultra filtration

14t09t20
22

pH - 5.5-
9.0 BOD -
30 TSS.
100 0tL &
GREASE -
10

pH - 8.33
BOD - 6.6
coD - 16

TSS. BDL
otl &

GREASE -
BDL

corfuurr
NG

ON GOES

ECO
FRIENDLY

biomedica

t
treatment

) Iacility

2

r\rya Vaidya

Manufact
ure of

avurvedic

0.2 0.111

irrisati

Coagulation tank,
primary settling
tank, aeration tank,
secondary settling
tank, pressure sand
filter, activated
carbon filter,
chlorination tank

11t05t20
22

pH - 5.5-
9.0 BOD -
30 TSS -
100 0tL &
GREASE -

10

pH - 7.54
BOD - 8.6
TSS - 34.2
orl &

GREASE -

BDL
CoN&MI
NG

Sala,

Kottakkal.
Factorv

Complex
Kaniikode.
Palakkad medicines 9.!!

Palakkad District- Major sewage and sullage generating units

sl.
No Industry

Name

Industrv
Tvne

Consumpti

Efflue
nt

quantit
Mode

of
disposa

!

ETP Units Date of
monitoring

Limitine
Standards

Latest
analvsis

report

Conformins to
Standards or

not if not stens

takenon of water
(MLD)

vin
MLD



PKDas
Institute of

Medical
Sciences Hosrritals

Screen chamber, oil

& grease trap,

collection tank,

aeration tank,
settling tank, filter
feed tank, pressure

sand filter,

chlorination,
activated
carbonfilter

12t08t20
22

pH - 5.5-
9.0 BOD -

30 TSS -
100 0tL &
GREASE -

10

pH - 5.5-
9.0 BOD -

30 TSS -
100 0tL &

REASE -

Malappuram District-Maior Effl uent ggnelati4g
units

sl.
No Industry

Name

lndustry
Consumrrti

Efflue
nt

quantit
Mode

of
disrlosa

ETP Units Date of
monitoring

Limitine
Standards

Latest

a nalvsis

rcDort

Conforminq to

Standards or

not if not stcDs

taken
on of water vin

MLDTvpe (MLD) I

I

Parisons

Foods Pivate
Edible oi-

0.5 0.45 Reuse

screen chamber,oil
and grease,trap
collection

tank,aeration
tank,settling tank
filter feed
tank,pressure sand
filter,chlorination, act
ivated carbon filter

20.09.20
22

PH-6.5-
8.5,BOD-
30,TOTAL
SUSPEND
ED

SOLIDS-
100,otL
AhID

GREASE-
10

PH-
7.22,8OD-
68,,TOTAL
SUSPEND
ED

SOLIDS-
35,OlL
AND
GREASE.
6.2

Conforming
to

Standards

Limitcd.
Chelembra refincrv

2

ACM
natural

products.

Mampad

Value
added

products 0.015 0.00s

Reuse

and
soaknit

screen chamber,oil
and grease,trap

collection
tank,aeration
tank,settling tank
filter feed
tank,pressure sand

filter,chlorination,act
ivated carbon filter

22.06.20
22

PH-6.5-
8.5,BOD-
30,coD-
250,TOTA
L

SUSPEND
ED

SOLIDS-
100,otL
AND
GREASE-
10

PH-

4.8,BOD-
499,COD-
1220,TOT

AL
SUSPEND
ED

SOLIDS-
150,OtL
AND
GREASE-
ND

SHOW
CAUSE

NOTICE
ISSUED

Malappuram District- Maior sewage and sullage

reneralng units

st.

No I n d ustrv
Namc

I n d ustrt,

Consumrlti

Efflue
nt

quantit
Mode

of
disposa

!

ETP Units Date of
monitoring

Limiting
Standa rds

[,atest

analysis
reDort

ColJqrUr|lgtrl
S-1arylartll.qr
not if not stcDs

!!iqon of water ytn
MLDTyne (MLD)

1

MES
Medical

Colleee and
Ilospital 0.51 0.45

Flushin

screen chamber,oil
and grease,trap

collection
tank,aeration
tank,settling tank
filter feed
tank,pressure sand

26.03.20
22

PH-6.5-
8.5,BOD-
30,coD-
250,TOTA
L

SUSPEND
ED

PH-
7.8,BOD-
8,COD-
28,TOTAL
SUSPEND
ED

SOLIDS-

Conforming
to

Standards

s and
soakrritHospital

1 0.3375 0.2i

Irrisati
yeson



filter,chlorination, act
ivated carbon filter

SOLIDS-
100,oiland
grease-1 0

32,oil and
grease-ND

Z

Moulana
Hosnital.

Perithalman

3 I-losnital 0,2329 0.2204

Reuse

and

soakrrit

screen chamber,oil
and grease,trap

collection

tank,aeration
tank,settling tank
filter feed
tank,pressure sand
filter,ch lorination, act
ivated carbon filter

17.06.20

22

PH-6.s-
8.5,BOD-
30,coD-
25O,TOTA
L

SUSPEND
ED
SOLIDS-
100,oiland
grease-10

PH.

7.9,BOD-

11,COD-
56,TOTAL
SUSPEND
ED

SOLIDS-
14,oiland
grease-ND

Conforming
to

Standards

J

Edaprral

[Iosrrital
Limited.

Vattamkula
m llosrritaI 0.26 0.21 Reuse

screen chamber,oil
and grease,trap

collection
tank,aeration
tank,settling tank
filter feed
tank,pressure sand
filter,chlorination, act
ivated carbon filter

22.07.20
22

PH-6.5-
8.5,BOD-
30,coD-
250,TOTA
L

SUSPEND
ED

SOLIDS.
100,oiland
grease-10

PH-
7.6,BOD-
5.8,COD-
26,TOTAL
SUSPEND
ED

SOLIDS-
24,oiland
grease-ND

CONFORMI
NG

4

Almas

Hospital,
Kottakkal Hosnital 0.2s 0.2 Reuse

screen chamber,oil
and grease,trap

collection
tank,aeration
tank,settling tank
filter feed
tank,pressure sand
filter,chlorination, act
ivated carbon filter

16.08.20
22

PH-6.5-
8.5,BOD-
30,coD-
250,TOTA
L

SUSPEND
ED
SOLIDS.
100,oiland
grease-'10

PH-

7.8,BOD-
5.7,COD-
32,TOTAL
SUSPEND
ED

SOLIDS-
22,oil and
grease-ND

CONFORMI
NG

5

Sreevalsam

Institute of
Medica

Science I'Iospital 0.218 0.r75 Reusc

screen chamber,oil
and grease,trap
collection

tank,aeration
tank,settling tank
filter feed

tank,pressure sand
filter,chlorination, act
ivated carbon filter

28.12,20
21

PH-6.5-
8.5,BOD-
30,coD-
250,TOTA
L

SUSPEND
ED

SOLIDS.
100,oiland
grease-10

PH-
7.6,BOD-
23,COD-
72,TOTAL
SUSPEND
ED
SOLIDS-
26,oiland
grease-ND

CONFORMI
NG

6

EMS

Memorial
Coonerative

Hosnital
Limited Hosrrital 0.2 0.15 Reuse

screen chamber,oil
and grease,trap

collection
tank,aeration
tank,settling tank
filter feed
tank,pressure sand
filter,ch lorination,act
ivated carbon filter

23.06.20
22

PH-6.5-
8.5,BOD-
30,coD-
250,TOTA
L

SUSPEND
ED
SOLIDS-
100,oiland
grease-1 0

PH.
7.8,BOD-
22.6,COD-
67,TOTAL
SUSPEND
ED

SOLIDS-
6,oiland
grease-ND

CONFORMI
NG

7

Afrad
Internationa

Ilotel 0.I69 0.135

Reuse

and
soakrrit

screen chamber,oil
and grease,trap

collection

tank,aeration

30.05.20
19

PH-6.5-
8.5,BOD-
30,coD-
250,TOTA

PH-
6.5,BOD-
23,COD-
SO,TOTAL

CONFORMI
NG

I [Iotels
Private
Limited

; r::



tank,settling tank
filter feed

tank,pressure sand

filter,chlorination, act

ivated carbon filter

L

SUSPEND
ED

SOLIDS-
100,oil and
grease-10

SUSPEND

ED

SOLIDS-
34,oil and
g rease-N D

T

I(orarn bayil
llospital antl

Diagnostic

Ccntre
Privaf e.

Linritod,
N,l anjcri llosDital 0.1 1 25

0.10t2

5 llcus c

screen chamber,oil
and grease,trap

collection
tank,aeration
tank,settling tank
filter feed

tank,pressure sand

filter,chlorination, act
ivated carbon filter

1 5.09.20

22

PH-6.5-

B.5,BOD-
3O,TOTAL
SUSPEND
ED

SOLIDS.
'100,oi1 and
grease-10

PH-

7.9,BOD^
,11,TOTAL

SUSPEND
ED

SOLIDS-
22,oil and
grease-ND

CONFORMI

NG

2

,\ r'tr n crl i c

I loslli(al antl

"ll9!rrital 0.12 0.096

lleusc

!r!d
soa kltit

screen chamber,oil
and grease,trap

collection

tank,aeration
tank,settling tank
filter feed

tank,pressure sand

filter,chlorination, act

ivated carbon filter

1 6.08. 20

22

PH 6.5-
8.5,BOD-
30,coD-
25O,TOTA
L

SUSPEND
ED

SOLIDS-
100,oil and
grease-1 0

PH-

7.6,BOD
4,COD-
2O,TOTAL
SUSPEND

ED

SOLIDS-
22,oil and
g rease-N D

CONF'ORMI

NG

lLes ca rc h

(lcntrc;\rt,a

\/aith,a gdn

I(ottal<l<al

l0

.Lteatl-s

llalalul(l l

I l osrrital 0.1 05 0.09 llcusc

screen chamber,oil
and grease,trap

collection

tank,aeration
tank,settling tank
filter feed

tank,pressure sand
filter,chlorination, act

ivated carbon filter

19.01.20

21

PH-6,5

B.5,BOD-

30,coD-
25O,TOTA

L

SUSPEND
ED

SOLIDS-
100,oil and
grease-10

PH-

7.3,BOD-
34,COD-
,12O,TOTA

t.

SUSPEND

ED

SOLIDS-
52,oil and
grease-ND

iVl) Supcr

Spcciality
IIospitaI

.ll

.\lsullql
l,,t c I lostlitll

I lospital 0.r 0.08

lierrsc.

anrl 
.

soakpit

screen chamber,oil
and grease,trap

collection

tank,aeration
tank,settling tank
filter feed
tank,pressure sand
filter,chlorination, act

ivated carbon filter

02.04.20
'19

PH65-
B.5,BOD-
30,coD-
25O,TOTA

L

SUSPEND
ED

SOLIDS-
100,oil and
grease-1 0

PH-

7 5,BOD-
1 5 COD-

60,ToTAL
SUSPEND
ED

SOLIDS-
40,oil and
g rease-N D

CONFORMI
NG

Lirn itctl

V. Solid Waste Management:

'l'otal number of Urban Local Bodies and their Population :93 Urban Local Bodies (6

Corporation and 87 Municipalities) , Total Urbnn Population : 79,36,885 (As per 2011

Ccnsus)



Currcnt MLrnicipal Solid Waste Generation:3472 'I'I'D (Urban local boclies- I]asccl on

population)

. l)rocessing Capacity : 3205 TPD